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MR SR Y R TR &2 F23R (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :
E AP (Sample Submitted By) o s L ¥ ERRG L2 (NAN YA PLASTICS CORPORATION)
5 ¢ #-(Sample Description) : NAN YA PE INDUSTRY FILM (= #z a1 % * PE% ")
Yz i p #F (Sample Receiving Date) : 2017/02/07
BIED 7 (Testing Period) : 2017/02/07 TO 2017/02/14

#)3F g £ (Test Requested) :
(1) #3% % =45 %> %FRollS 2011/65/EU Annex I1% # 25745 4 (EU) 2015/863iR1384% ~ &~ & ~ = §idd ~ F 8B ¥ ~ J M ¥F
g, DBP, BBP, DEHP, DIBP. (As specified by client, with reference to RoHS 2011/65/EU Annex Il and amending
Directive (EU) 2015/863 to determine Cadmium, Lead, Mercury, Cr(VI), PBBs, PBDEs, DBP, BBP, DEHP, DIBP

contents in the submitted sample.)

(2) 2w plFAmPHLT-F . (Please refer to next pages for the other item(s).)

BE 2% (Test Results) #27T - F (Please refer to next pages).
%% (Conclusion) (1) R4t 2o eenth 0 B4R~ 40~ &~ B4~ 583 ¥F ~ 589 %m, DBP, BBP, DEHP, DIBP:#

RIS % 15 £ RolIS4p 4 F(EU) 2015/8632 e & . (Based on the performed tests on
submitted samples, the test results of Cadmium, Lead, Mercury, Cr(VI), PBBs, PBDEs, DBP,
BBP, DEHP, DIBP comply with the limits as set by RoHS and amending Directive (EU)

2015/863. )

Signed for a d ~. e
SGS TAIWAN LTD.

Chemical Laboratory - Taipei
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P2 % (Test Results)

BzER = (PART NAME)No. 1 : &P H 9y (TRANSPARENT PLASTIC FILM)
. . <% 1R 5%
PIFFIEE ¥ B E i
E ; ¥ #¢® | (Result) .
(Test Items) (Unit) (Method) (IDL) o1 (Limit)
4% / Cadmium (Cd) mg/kg |4+ [EC 62321-5 (2013) » 12 @ 48 & 2 n. d. 100
IR s EERERL / With
4~ / Lead (Pb) mg/kg |reference to IEC 62321-5 (2013) 2 n.d. 1000
and performed by ICP-AES.
A / Mercury (Hg) mg/kg |%% 1EC 62321-4 (2013) » ™ g 48 & 2 n.d. 1000

IR s R AL / With
reference to IEC 62321-4 (2013)
and performed by ICP-AES.

= 4% / Hexavalent Chromium Cr(VI) mg/kg |4 IEC 62321 (2008) » 2 UV-VISt& 2 n. d. 1000
#. / With reference to IEC 62321
(2008) and performed by UV-VIS.
%59 % %4 / Sum of PBBs mg/kg - n. d. 1000
- /%5 % / Monobromobiphenyl mg/kg 0] n. d. -
= %% / Dibromobiphenyl mg/kg 5 n. d. -
Z %% ¥ / Tribromobiphenyl mg/kg 5 n. d. -
z 4.5 % / Tetrabromobiphenyl mg/kg %?E?C;?jﬁtﬁwgglmf’ = #Bfi i ) n. d. -
— . T R R ith reference to
IAA3 / Pentabronobiphofly ng/ke Iﬁ;;zm (2015) and performed > . d. -
+ %% ¥ / Hexabromobiphenyl mg/kg by GC/NS. 5 n. d. -
= %% % / Heptabromobiphenyl mg/kg 5 n. d. -
A 53 %F / Octabromobiphenyl mg/kg 5 n. d. -
1 %2 ¥ / Nonabromobiphenyl mg/kg 5 n. d. -
+ %% % / Decabromobiphenyl mg/kg 5 n. d. -
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#3878 B ¥ Rl ksl e
(Test Items) (Unit) (Method) %1;')5 (R;(s)uit) (Limit)

% 5.9 ¥ %4 / Sum of PBDEs mg/kg - n. d. 1000
- %7 ¥ p / Monobromodiphenyl ether mg/kg 5 n. d. -
= 43 ¥ @/ Dibromodiphenyl ether mg/kg 5 n. d. -
z 4w ¥ @/ Tribromodiphenyl ether mg/kg 5 n. d. -
z 5.7 ¥ @ / Tetrabromodiphenyl ether mg/kg %:Q;“JiIEC 6‘232176 §2015) I AR R AT 5 n. d. -
R OA T T TN (A U e s e
- 4.8 ¥t/ Hexabromodiphenyl ether mg/kg by GC/MS. 5 n. d. -
= 47 ¥ @ / Heptabromodiphenyl ether mg/kg 5 n. d. -
~ %8 ¥ pe / Octabromodiphenyl ether mg/kg 5 n. d. -
1 57 ¥ p& / Nonabromodiphenyl ether mg/kg 5 n. d. -
+ %7 ¥ / Decabromodiphenyl ether mg/kg 5 n. d. -
MF=- "R ¥ Ay / BBP (Butyl Benzyl | mg/kg 50 n.d. 1000
phthalate) (CAS No.: 85-68-7)
MF- 9 - 7 Ay / DBP (Dibutyl mg/kg |44 IEC 62321-8/CD (2013) » 14 4 48 50 n.d 1000
phthalate) (CAS No.: 84-74-2) R 45 th/ 3 kkorl. / With
MF- " - B Ay / DIBP (Di-isobutyl mg/kg |reference to IEC 62321-8/CD 50 n.d. 1000
phthalate) (CAS No.: 84-69-5) (2013). Analysis was performed by
M¥ - 9 pi- (2-v e #)f; / DEHP mg/kg |6C/MS. 50 n. d. 1000
(Di- (2-ethylhexyl) phthalate) (CAS
No.: 117-81-7)
#% / Halogen
#% (4 ) / Halogen-Fluorine (F) mg/kg 50 n.d. -
(CAS No. : 14762-94-8)
#1% (&) / Halogen-Chlorine (Cl) mg/kg | %% BS EN 14582 (2007) » 11 &% & 44 50 n. d. -
(CAS No. : 22537-15-1) %~ 47, / With reference to BS EN
#% (/%) / Halogen-Bromine (Br) mg/kg 14582 (2007). Analysis was 50 n.d. -
(CAS No. : 10097-32-2) performed by IC.
#1% (%) / Halogen-lodine (I) (CAS mg/kg 50 n.d. -
No. : 14362-44-8)
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T i
R P ¥ ERE **;;if (Re;j] o| e
(Test Items) (Unit) (Method) (UDL) o1 (Limit)

>4 ¥ %=m pk / Perfluorooctane mg/kg 4+ US EPA 3550C (2007) » 2% 4p & 10 n.d. -
sulfonates (PFOS-Acid, Metal Salt, ¥/ %% &Rl / With reference to
Amide) US EPA 3550C (2007). Analysis was
>4 ¥ ps / PFOA (CAS No.: 335-67-1) mg/kg |performed by LC/MS. 10 n. d. -
F& ey / PVC pes PRGOS PAR LR IR RS 2 - Negative -

Analysis was performed by FTIR and

FLAME Test.
% % %% / Polychlorinated Biphenyls mg/kg 0.5 n.d. -
(PCBs) (CAS No. : 1336-36-3)
% % 2 / Polychlorinated Naphthalene mg/kg | . 5 n.d. -
(PCNs) %Q%EES EPA 3550C (2007) }fl%'#ﬁé
PR a— - 15/ 5% &Rl / With reference to —
T’ejp;efy" N éPg;’gChlomated /K& |y EPA 3550C (2007). Analysis was | O° n.d.

performed by GC/MS.
4% Y £ / Alkanes, C10-13, mg/kg 100 n. d. -
chloro (Short Chain Chlorinated
Paraffins) (CAS No.: 85535-84-8)

# 3z (Note) :
1. mg/kg = ppm; 0. 1wt% = 1000ppm
n.d. = Not Detected (A& 1)
MDL = Method Detection Limit (3 i# @& &)
"-" = Not Regulated (&% &)
¥*¥= Qualitative analysis (No Unit) T4 47(& & =)
Negative = Undetectable =4 (k @ p3]); Positive = Detectable HE(= i Bl3])

PFOS %% % it (Reference Information) : #% A {5 475 %4 POPs - (EU) 757/2010
PFOSIE & et Fres W @ 2 #4280, 001%(10ppm) » & = & ~ 2 &V 2307 2 1042350, 1%(1000ppm) » f i 5% 524 % K
HAL® 2 FAZE lug/m? o
(Outlawing PFOS as substances or preparations in concentrations above 0.001% (10ppm), in semi-finished
products or articles or parts at a level above 0.1%(1000ppm), in textiles or other coated materials above
lug/m?. )

Y U1 == W DO
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¥ % Bi=428 | Analytical flow chart of Heavy Metal

PR T AR R RS R 2R (5 REREET )

These samples were dissolved totally by pre-conditioning method according to below flow chart. ( Cr®* test method excluded )
B pl3EA 0 2 &3 /Technician : JR Wang

B RI3Ef F 4 1 5REcE [ Supervisor: Troy Chang

| T # - @ # 4 5 /Cutting - Preparation |

v

| Ptk &£ € /Sample Measurement |

|
N 6+
4 Pb ~ 4 Cd A Hg i 4% Cr
v \ 4 v__(Note**)
EYEH RS A i R (T A R BRI E & pe el 1/ oo £ i /Add
#7157 ) / Acid digestion by suitable acid depended on Microwave digestion with HNO3/HCI/HF appropriate amount of
different sample material (as below table) l digestion reagent
v

v

l—‘ i g / Filtration }_¢ nBIgEREREFY O E
B~ [ Heat to appropriate

| 47 1 Solution | | 7 ;% / Residue | temperature to extract
1) 4% fERES / Alkali Fusion % dris iR S / Cool,

v 2) @ f* /HClto dissolve filter digestate through filter
| mmmE @R astin (ICPAES | 7

# 5+ / Sample Material i) v g fa4F / Digestion Acid 4o~z d AEE S [Add
&, 4, 4, %8/ 3ok, BER, B, &4, BF K/ diphenyl-carbazide for
Steel, copper, aluminum, solder Aqua regia, HNO3, HCI, HF, H;0, color development
# 3 /Glass APk, & pt | HNOs/HF +
&, 40, &, BL [ 2 -k /Aqua regia — v .
Gold, platinum, palladium, ceramic " Jf"; hk-w Ak kGRS £
42 / Silver A [ HNO; RIFR &% i e 540 nm g
% % [ Plastic Fifie, BF K, Ak, Bk | H;S04 Ho0z HNO;, HCI 1 & [ measure the
# @ /Others sor i ¥ HUEA L % >3 f% /Added appropriate absorbance at 540 nm by

N UV-VIS
reagent to total digestion

Note** (For IEC 62321)

(1) #4222 Bttt se » d 125 1V > 4o 3 90~95°C ¥ B~. / For non-metallic material, add alkaline digestion reagent and heat to
90~95C.
(2) #+ % & BHAL 4 » Bk o 4o 3 K5 P/ For metallic material, add pure water and heat to boiling.
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NO.

5%/ % mA {7420 / Analytical flow chart - PBB/PBDE

5,85 (No. ) : CE/2017/21498

p 2 (Date) : 2017/02/15

B pl:E 4 R otz F [ Technician: Yaling Tu
B R F 4 fsEg® [ Supervisor: Troy Chang

A & PI3# 42 A | First testing process ————»
EH MG HRAA [ Optional screen process sasnnnm:

FE3uAE A [ Confirmation process — -
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Sample / # &

v

Sample pretreatment / & 5 &2

Screen analysis / #~ & 4 ¥7

v

Sample extraction 1% & % B/
Soxhlet method % ;% %3~

]
v

Concentrate/Dilute Extracted solution
i kSRR

T
v

Filter / %2~k

|
v

Analysis by GC/MS / # #p ks 15 i 3 % A 47 |
T

v
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LYW ERRF AL
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FAH 30T % B 1025

NO. 102, NANLIN RD., TAISHAN DIST., NEW TAIPEI CITY, TAIWAN

¥ %44 47,7428 [ Analytical flow chart - Phthalate

B pE A R % sp [ Technician: Andy Shu
B plEf F 4 : k@ [ Supervisor : Troy Chang

[:rlz - 2 [Test method: IEC 62321-8]

e T L UNE -
Sample pretreatment/separation

'

#mrt THE v & exed 3 f2 55~ |
Sample dissolved/extracted by THF

'

ST

Dilute Extracted solution
FARRATEH RA AT/
Analysis was performed by GC/MS

'

#dy / Data
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LYW ERRF AL
NAN YA PLASTICS CORPORATION

FAH 30T % B 1025

NO. 102, NANLIN RD., TAISHAN DIST., NEW TAIPEI CITY, TAIWAN

#1% & 1742 §] / Analytical flow chart - Halogen

B x4 B 2% / Technician: Rita Chen
B P F 4 ¢ %Ekc® [ Supervisor: Troy Chang

e T L UNE -
Sample pretreatment/separation

v

FEE R R S R
Weighting and putting sample in cell

PEIESE [ T
Oxygen Bomb Combustion / Absorption

v

ﬁri@ PR E
Dilution to fixed volume

B3 KATHRA AT
Analysis was performed by IC
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FH/I2 4 3 EAREAL 177428 [ Analytical flow chart - PFOA/PFOS

127 % [ Technician: Yaling Tu

M

Bl AR
# P F A ¢ RE® [ Supervisor: Troy Chang

/ Sample pretreatment

v

5k FBEE
Sample extraction by Ultrasonic extraction
(%% = ;# Reference method: US EPA 3550C)

TRk
Concentrate/Dilute Extracted solution

v

MR KT HRATERR
Analysis was performed by LC/MS

v

#dy / Data

€

&
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BE o G194 H  Analysis flow chart - PVC

W plzE X R 2% r [ Technician: Yaling Tu
B P F 4 : k@ [ Supervisor: Troy Chang

# &% &J2 | Sample pre-treatment
Y54 2 ¥ e | Flame test

'

iz ek k¥ 4 47 [/ Sample analyzed by FTIR

!

FEnC-Clagt i #ic /
Check wave-number of C-Cl bonding

)

#¥y [ Data
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